
Part # R21

Weight

Plus/Minus 0.01

Ex Dimensions: 4 X 4 X 63 (Telescopic)

Box 1 AE

Box 2 AF

Part #	 QUANTITY

D201	 1

R22	 2

R23	 2

R24	 2

G040	 2

G060	 2 

G062	 2

Warehouse Use Only

S



BA

A2 A3 A4
B1 B2 B3 B4

A1* A4 A5
B5 (Not Applicable on 170WB)

A B
OPTIONAL 

DRILLING 
REQUIRED

A2 A3 A4
B1 B2 B3 B4

A1* A4 A5

C1 C2 C3 C*

B5 (Not Applicable on 170WB)

A B C

A B

A2 A3 A4
B1 B2 B3 B4

A1*
B5*

A4 A5

OPTIONAL 

DRILLING 
REQUIRED

OPTIONAL 

DRILLING 
REQUIRED

BA

ABABA BC

OPTIONAL 

DRILLING 
REQUIRED

OPTIONAL 

DRILLING 
REQUIRED

C1 C2 C3 C*

C

C

OPTIONAL 

DRILLING 
REQUIRED

A2 A3 A4
B1 B2 B3 B4

A1* A4 A5

C1 C2 C3 C4

B5 (Not Applicable on 170WB)

A B C

BA C

OPTIONAL 

DRILLING 
REQUIRED

CE1 CE2 CE3 CE4

C

C

A



A AB
*B

B BC C
*BC

CD

A AB
*B

B BC C
*BC

CD

A AB
*B

B BC

BA

A2 A3 A4
B1 B2 B3 B4

A1* A4 A5
B5 (Not Applicable on 170WB)

A B
OPTIONAL 

DRILLING 
REQUIRED

A2 A3 A4
B1 B2 B3 B4

A1* A4 A5

C1 C2 C3 C*

B5 (Not Applicable on 170WB)

A B C

A B

A2 A3 A4
B1 B2 B3 B4

A1*
B5*

A4 A5

OPTIONAL 

DRILLING 
REQUIRED

OPTIONAL 

DRILLING 
REQUIRED

BA

ABABA BC

OPTIONAL 

DRILLING 
REQUIRED

OPTIONAL 

DRILLING 
REQUIRED

C1 C2 C3 C*

C

C

OPTIONAL 

DRILLING 
REQUIRED

A2 A3 A4
B1 B2 B3 B4

A1* A4 A5

C1 C2 C3 C4

B5 (Not Applicable on 170WB)

A B C

BA C

OPTIONAL 

DRILLING 
REQUIRED

CE1 CE2 CE3 CE4

C

C

A

PRODUCT INFO

System: 		 A297-170 (Tracks)

Material:		 Aluminum

Fitment:		  Sprinter 2007-On

Instruction #:	 R21

REQUIRED TOOLS

7/16” Wrench

Allen Key 4mm

Drill with  
5/16” Drill Bit 
(Optional)

*Markings may vary



PART #	 DESCRIPTION	 QUANTITY			   ITEM
Not Drawn To Scale

PART # DESCRIPTION QTY ITEM
ITEM NOT DRAWN TO SCALE

B501 1/4” X 1” SHAVED BUTTON HEAD ALLEN BOLT 30

W003 1/4” X 3/4” WASHER 30

W021 1/4” LOCK WASHER 30

N001 1/4” NUT 30

R01 TRACK CONNECTOR 4

A279-C TRACK CAPS 4

G040 GASKET 1/5” WIDE, 40” LONG 2

G060 GASKET 1/5” WIDE, 60” LONG 2

G062 GASKET 1/5” WIDE, 61” LONG 2

R22 SPRINTER RAIL “A” (61.75”) 2

R23 SPRINTER RAIL “B” (60.5”) 2

R24 SPRINTER RAIL “C” (40”) 2



Optional: 
To use full length of track. 
Drilling is required on A1 and C4

A
ATTENTION

B
C

**

*
R22

R23

R24

Do not use 
(For 144 Wheelbase only)

A2 A3 A4

B1 B2 B3

C1 C2 C3

A1*

B4 B5

C4

A5

Optional: 
To use full length of track. 
Drilling is required on A1

A
ATTENTION

B
C

*

*
R22

R23

R26

Do not use

A2 A3 A4

B1 B2 B3

CE1 CE2 CE3

A1*

B4 B5

CE4

A5

*
*

A2 A3 A4

B1 B2 B3

A1*

B4 B5*

A5

Optional: 
To use full length of track. 
Drilling is required on A1 and B5

A
ATTENTION

B

*

R22

R23

Front

Rear

40 (C)

52 (B)

68 (A)

Front

Rear

40 (C)

52 (B)

68 (A)

Remove plug from Sprinter OE 
mounting point with razor blade

Push from inside the van.



Front

Rear

40 (C)

52 (B)

68 (A)
B501

Screw B501 into tracks and 
gasket. Repeat for remaining 
OE Mounting Points.

R01

Front

Rear

40 (C)

52 (B)

68 (A)

W003

N001

W021

Sprinter OE 
mounting point

Repeat for remaining OE 
Mounting Points.

Front

Rear

40 (C)

52 (B)

68 (A)

A279-C

Leave room for R01

A B

A B C

1” 1”

1” 1”

GASKET

GASKET


